BC Emergency Health Services

Poisoning & Overdose

3 months, 6 kg (12.3 Ibs), Broselow Pink

**Note: Higher doses for naloxone in pediatrics

Values Details
are prescribed as pediatric patients are unlikely to

0.1 mg (100 mcg)/kg; to a maximum of 2 experience withdrawal
Naloxone 0.6 mg

mg/dose. Repeat g 3 mins to effect. No
(IV/IM) (600 mcg)

maximum cumulative dose.
Glucagon 0.6 mg Beta-blocker overdose 0.1 mg (100 mcg)/kg
(1v) (600 mcg) IV
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